



苏州聚冠复合材料有限公司

产品检测报告

品名(牌号) ABS-C2HGP2

批号 A130308A01

颜色 本色

测试日期 2013-3-9

编号	测试项目	单位	测试标准	检测结果
1	拉伸强度	MPa	ISO527	36.7
2	拉伸模量	MPa	ISO527	2199.0
3	断裂伸长率	%	ISO527	6.1
4	弯曲强度	Mpa	ISO178	56.2
5	弯曲模量	Mpa	ISO178	1598.8
6	缺口冲击强度(23℃)	KJ/m ²	ISO179	25.4
7	无缺口冲击强度(23℃)	KJ/m ²	ISO179	高韧
8	熔指(220℃*5kg)	g/10min		4.12
9	灰分	%		0.6

审核: 尚玉龙

测试员: 徐文清

日期: 2013年3月09日

日期: 2013年3月09日

